Miller | LH000000 | Owner Manual | Miller MILLERMATIC PREMIUM RUNNING GEAR 300416 User manual

Miller MILLERMATIC PREMIUM RUNNING GEAR 300416 User manual
OWNER’S MANUAL
FORM: OM-235 233B
2007−11
For Millermatic) Premium Running Gear 300 416
1. Safety Symbol Definitions
NOTICE
DANGER! − Indicates a hazardous situation which, if not
avoided, will result in death or serious injury. The possible
hazards are shown in the adjoining symbols or explained
in the text.
Wear safety glasses with side shields.
Indicates a hazardous situation which, if not avoided,
could result in death or serious injury. The possible hazards are shown in the adjoining symbols or explained in
the text.
Cylinders contain gas under high pressure and can explode if damaged. Never let a welding electrode touch
any cylinder. Always secure cylinder to running gear, wall,
or other stationary support.
Indicates statements not related to personal injury.
Tipping equipment can cause injury and damage
equipment. Do not move cart where two wheels are at
different heights and cart could tip − avoid tipping. Be
careful when moving unit over uneven surfaces.
Do not use an oversized cylinder or exceed maximum
cylinder weight.
Indicates special instructions.
2.
Tools Needed
Optional
3.
Assembling Running Gear
8
15
!
16
14
11
3
21
11
11
7
1
6
2
4
20
10
17
19
18
9
12
5
Do not exceed maximum cylinder
weight of 75 lb (34 kg).
Item
No.
Part
No.
1
2
3
4
5
6
7
8
9
10
235 221
235 222
235 223
235 224
235 226
235 227
235 228
235 229
235 230
235 618
Description (Qty)
..
..
..
..
..
..
..
..
..
..
Pan, Base (1)
Rail, Frame (2)
Pan, Upper (2)
Axle, 19 mm (1)
Wheel, Poly 8 x 1 in. (2)
Handle (1)
Hanger, Cable (2)
Bracket, Bottle Hold (1)
Caster, 3 in. (2)
Label, Warning (1)
. . . . . 235 231 . . . Hardware Kit (includes)
11
. . . . . . . . . . . Screw, Sheetmetal
. . . . . . . . . . . . . 10-16x5/8 in. (10)
12
. . . . . . . . . . . Screw, Machine
M6 x 60 (4)
13
. . . . . . . . . . . Nut, Stop M6 (4)
14
. . . . . . . . . . . Screw, Machine
M5 x 12 (2)
15
. . . . . . . . . . . Washer, Flat M5 (2)
16
. . . . . . . . . . . Nut, Stl M5 (2)
17
. . . . . . . . . . . Nut, Stl M8 (2)
18
. . . . . . . . . . . Washer, Lock M8 (2)
19
. . . . . . . . . . . Washer, Flat M8 (2)
20
. . . . . . . . . . . Cotter Pin
0.090 x 1 in. (2)
21
. . . . . . . . . . . Chain, No. 2 x 24 in.
Be sure to provide Model when ordering
replacement parts.
13
805 049 / 805 050
© 2007 MILLER Electric Mfg. Co.
Was this manual useful for you? yes no
Thank you for your participation!

* Your assessment is very important for improving the work of artificial intelligence, which forms the content of this project

Download PDF

advertising